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Parts List: Table Saw, Extension Wings and Guard

Index No. Part No. Description Size Qty
o 6290694............0uueee JLIE= 1 o] L= 1 1= o PP PPPPRPPRPPPNt 1
1-A.... 6291342.........ccceees RUDDEI SPACET ... e 2
2, 6290695............ccce. Dado INSEI..... .o 1
S 6290502.......ccceenee.. Socket Set SCrew ..........evvvveeeiviiiiiiiiiiiiiiieeeeeeeeeee, 1/4-20 x 5/16............... 8
e 6290696................... JLIE= o) PP PPPPPPPPPPRt 1
T 6290697 ..........evvvunes CabiNet. ..o 1
T, 6290505..........000veeee Flat Washer...........ccviiiiiiiiiiiiiiiiiiiiiiiiieees 5/M6.ccccciiiiiiiiiiieeennnn. 15
8 6290506.............0ee.ee Spring Washer.........ccoiiiiiiiieeeeee e 56 9
O 6290507 ........cceeveenes Hex Head Screw ..., 5/16-18 x 5/8 .............. 6
10.iiin.. 6290698............0uueee EXtension WiNg ......coooiiiii 2
120 6290511 ...evviiiiiiiiiins Spring Washer..........ccooiiiiieeee e TG 6
13 6290512, Hex Head Screw ..., 7/16-14 x 1-1/4 ........... 6
4. 6290513......ccvvvvrinnnns Bracket. ... 1
15 6290514 Hex Socket Cap Screw...........coooeeeeeiiiiiiieeeen, 5/16-18 x 3/4 .............. 2
17 e 6290515.......ccceeiees FlatWasher.........ooiiiii 5/16 x 23mm .............. 2
18 6290516........ccvvvvnnns HexX NUE.....oooii 5/16-18.....ccccceveeeee. 6
19 6290699...........00vueee SCAlE 1
................. 6291339......cceeeeee...GUAd ASSEMDIY ..o ]
20 6290517 .....cvvvvvrrnnnnns Blade Guard (R) .....coooiiiiiii e 1
20-1.......... 6290669..............000. Blade Guard (L)......cooooiiiiiiiiii 1
P 6290518.......ccvvvvnnnnes PIVOt A L 4
22 i, 6290519.......cceeeeees Flat Head SCrew.............uvvvvvviviiiiiiiiiiiiiiiininnnnnnnns 1/4-20 x 5/8 ................ 8
23 6290520........ccceveeenes FlatWasher.........ooiiii 1/4 x 23mm ................ 8
24............. 6290521.......cvvvvvinnns Nylon NUt ..., 1/4- 20, 10
25 6290522.........ccccees SUPPOIT A e 1
26....ccc... 6290523..........00vveene SPring Pin....o e 3.5x20mm .....ccoeeeeen. 1
27 o 6290524...........00vueee BUSHING ... 2
28 6714056................... Flat Head SCrew.............uvvvviviiiiiiiiiiiiiiiiiininnnnnnnns 1/4-20 X 1..oeeeeeeee, 2
N U 6290529.........000vvuees ANti-Kickback Pawl ............uuuuiieiiiiiii s 2
32, 6290530........c0vvvvnnnns SPIING e 2
35 6290533.........c0vvvenne SpPring Pin....ooe e 5x40mm ...occceeiiiies 1
36............. 6290673.........0vvvvnnns SPItEr e 1
37 6290535........c00vvvenee Plate. . 1
38 6291371, Flat Head SCrew.............vvvvviviiiiviiiiiiiniiiiiiinnnnnnnns 1/4-20x 1/4 ................ 2
39 6290620..........cccecs Hex Head Screw ..., 5/16-18 X 1..covvvvveeeeee. 6
43 6291328........c0vvvvnens Flat Washer............uvviiiiiiiiiiiiiiiiiiiiiiiees 2 1
44............. 6291329........cvvvvvnnns NUL . 1212, 1
45............. 6291372, Upper Blade Guard Bracket...............cccceeeiiii 1
45-1.......... 6291330.....cccieeeeeees Lower Blade Guard Bracket...............cccceeiii 1
46............. 6291337 ....cuvvvevirnnnnns Shaft oo 1
................. 6290550...................Mitre Gauge Assembly (Items 47-58)...........cccceeeeeiiiiiinneeeeniiiieenn 1
47 cooviiiiinn 6290547 ........uvvuennnns Mitre Gauge Handle ... 1
48............. 6291546................... FIDEr WasSher.......counii e 1
49............. 6290548..........0000veee Hex Head Nut...............coooe, 5/32-32...ccccuviiiiiiinnnn. 3
50 6290549.................. Pan Head Screw ............cccooeeeiiii, 5/32-32 x 5/8 .............. 3
51 6290671......vvvvvvrnnnns Mitre Gauge Head ...........oooiiiiiiii e 1
52 i 6290551........cceeeees GUIdE WaShEr ... 1
53 6290552.........000vveees Flat Head SCrew............uvvvvviviiiiiiiiiiiiiniiiiniinnnnnnns 1/4-20 x 5/32............... 1
54........ 6290553.........000vvens Bar . 1
55....... 6290554..........000vuee StOP LiNK ..o 1
56............. 6290555.........0000vens POINEr. .. 1
57 i 6290556........cc......... Socket Set SCreW ........uvvvviiviiiiiiiiieeeeeeeeeeeee e 1/4-20x1/4 ................ 1
58...ciiii 6290557 .......uvuvvrnnnns SPring Pin....e e 3x6.5mm................. 1
................. 6291377 ...................Switch Assembly (ltems 66 thru 70 & 82)........cccccevviiiiiirnieeniiiiieenn 1
64............. 6290629...............c.. POWEE COId ... 1
64-1.......... 6291373.....eiiiiiiiiinns Power Cord (Junction to SWitch).........ccccoiiiii 1
65............. 6290630..........00vvvees Clamp....oo TW2 .o 6



6291335
6291366
6291367
6291368
6291338
6291375
6290672
6291344
6291345
6291359
6291376
6291336

Pan Head Screw .............
Splitter Mounting Plate.....
Spring Washer.................
Hex Head Screw .............
Safety Key.....ccooocevveeennne
Cord Clip...cccovvviiiiiiiiinnnn,
Hardware Kit (Not shown)
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................................... 3/16-24 x 1-1/2...........
................................... 3/16-24 x 5/8 ..............



Parts List: Stand Assembly

Index No. Part No. Description Size Qty
T, 6290646................... Yo SRS 4
2 6290650...........0uvueee Bottom Long Bracket ... 2
B, 6290648................... Bottom Short Bracket...... ..o 2
4o 6290647..........ccccc. TOP ShOrt BraCKet.......cevviiiiiiiiiiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeee e eeeaeaeeees 2
S 6290649............uuuee Top LonNg Bracket .........coovviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 2
B 6290645................... [ UES o)V =Y (TP 1
T, 6290664................... Pan Head SCrew .........cooooveeiiiiiiiieeieeeeee, 3/16-24 x 5/8 .............. 2
8 6290665................... StarWasher ... BM6 ., 2
LS R 6290666................... Plat . .o e 2
100, 6290663................... HexX NUL ..., 3/M6-24 ... 2
M. 6290652.........c.n..... HexX NUL ..., 5M16-18..cceeeieeaann... 36
12, 6290654................... Flat Washer........coooeiiii e, 516 x 18mm ............ 40
13, 6290655........c.con.e.. Hex Head SCrew .........cooeveeiieiieeeeeeeeeeeeee 5M16-18 X1 ..ceeeenn. 4
14............. 6290651......cccccnnn.. Carriage Bolt ............cccccci 5/16-18 x 5/8 ............ 32
15 . 6290640................... HexX NUL. ..., 1/4-20....ccciie. 4
16, 6290675........ceenen. Flat Washer........ooooeiii e 1/4 x 16mm ................ 4
17 . 6290676................... RUDbDEr Grommet........coonie e 4
18, 6290677 .....ccceveevnn Pan Head SCrew .........ccooovoiiiieeeeeeee, 1/4-20 X 1. 4
19, 6291358.......cuvvvviinns Spring Washer..........oooiieeeeee 56 4
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Parts List: Motor and Trunnion Assembly

Index No. Part No. Description Size Qty
T, 6290563.........c.n....... 1G0T ] o I TP 2
2 6290565................... [ E= 10 o | L= TR 2
S 6290566................... Nut, Hex Hd.....ooe e, 3/8-16...eieiieieie, 4
4., 6290564................... HaNAWRNEEL ... e 2
B 6290567.......ccccunn..... Flat Washer.........ooovieiii e B8 3
B 6290678.......c.cconn..... [ SZo )10 1= SRR TP 1
T, 6290569.........cccenvene. St SCreW... e 1/4-20x 1/4 ................ 3
8 6290660................... SPACET ... 2
M, 6290574.......ccccon.... NUL e 9/16 -20UNF............... 1
12, 6290573.....cceueeenenn [ eTo1=] 01 (o 1
13, 6290576.........ccennn.. FIDBI WaSNET ... ... e e e ea e 1
14............ 6290572.....cccueeunn WO GBAN ... e 1
16.. s 6290679.........cno.... Bracket. .. ... 1
17 . 6290578......cceeevnn Hex Head SCrew ........cooooieeeiiiieeeeeeeeeeee, 5/16-18 x1-1/4 ............ 2
18 6290580..........0uvvueee Spring Washer..........ooiii e 56 8
19. s 6290579.....ccccc.. FlatWasher.........oooooiiee e 56 14
20 ... 6290581......cceenen. NUL e, 5/16-18UNF................ 1
21 . 6291380.......ccccunnne.. Bl e, 3/8-16 x2-3/4 ............. 1
26 6290588..........c0uveeee SPring Pin....oe e 5X25mm ....ccoeiiiiennnn. 3
27 6290686................... ANQGIe REGUIALOT. ... uueiiiiiiiiiiiiiiii i 1
28, 6291381 Hex Head SCrew .........ooooieeneiiiieeeeeeeeeeee 5M16-18 x1/2 .............. 1
29. . 6290590........cccenvenne. Wave Washer...... ... 31X16 e 1
30, 6290591 .....ccevieinan ECCENtC SICEVE. .. ... e 1
I I 6290592.......ccc... WOrm & Shaft . ... 1
32, 6290593......cccccnnn. PN e, 35x24mm ................ 1
33 629059%4................... Fiber Washer ... BIB. e 2
4. 6290595.......cccal. (070]| =T SUUT TSR 1
35, 6290596.........c......... PN e 1
36 6290693................... NUL, SPECIAL.......eei i 1
37 6290598............ccce. Spindle Collar........coooeiiiie 1
39 6290681........cconn... BracKet. . ... .o 1
42 ........... 6291379....ccceee. A0 e 1
43............. 6286706................... Bearing.........ccooe e 6203ZZ.....cceeeae 2
44............. 6290604................... KY i 5X5X25 i, 1
45 6290685............uueeee Retaining RiNG......coooiii 1
46............. 6290606................... LR 0= o 3N ] o T PR 1
47 ... 6290607 ........cconn..... HexX NUL. ..., 5/8-24UNF.................. 1
48............. 6291370.....cceeeen.. SpINdIe PUIIEY......ccooiee 1
49............. 6290609................... St SCreW.. .o 5/16-18 x 5/16 ............ 1
50, 6290680................... REAI BraCKEBt ......ceieiiiee e 1
51, 6290611.....cevveenn Rear Trunnion Bracket...........coouiieiiiii e 1
54............ 6291382.....cceviiien Hex Head SCrew ........cooooiveeiiieeeeeeeeeeeee 5M16-18 X1 ..coeieenen. 6
55, 6290687 ........eeevnn MOTOr BracCKet........oeeieeeeee e 1
56...ccc...... TS-0050031............. Hex Cap SCreW ......cooeeeeeiiiiiiie e 1/4-20 x 3/4 ................ 1
57 . 6291383.....cceviiinn Hex Head SCrew ........coouviveeiieeeeeeeeeeee, 5/16-18 x 5/16 ............ 2
58..eeean. 6290618........ccon.... PN e e 1
59, 6290619.......ceevneenne. 1Y/ 1) (o gl = T r=To1 (=] A 1
63 6290623........cconn.. HexX NUL . ..., 5M16-18. e, 4
64............. 6291369.........00vvveene MOLOr PUILEY ... 1
(1 - 6290625................... St SCreW.. .o 1/4-20x1/4 ................ 1
66............. 6290688................... Belt. oo BVX-470 ..o, 1
67 ... 6290627 ......cceeneen. KBY oo 5X5X25 i, 1
68....ccce..... 6290689................... 1Y/ (o] (o) SRR 1
69............ 6290631......cevvvvennnns Electrical Cord (Junction t0 MOtOr) ..........coviiiiiiiiiiiee e 1
70, 6291384......ccccenn.. Carriage Bolt ............ccccccc 5/16-18 x 1-3/4 ........... 2
T2 6291385.......cuvvvvinns Pulley Cover Seat........ ..o 1
4 TR 6291386.........ceeneen (@111 (= 070 1Y Z=) TR 1



6291325
6285540
6290642
6290643
6290644
6291361
6290641
6291362
6291363
6290670
6291378

Fiber Washer.......cooocooieiiiiiiie e 56
WING NUL ..o 5/16-18....ccuvvevinnnn.
WIENCN.... e H23 L
WIENCN.....ceeiiee e 12-14 e,
HeX WrenCh ... 3MMo.iiiiiiee
Hex Head Nut (L.H.Threads) ..........cccccceevrinnnnn. 5/8-18 UNF.................
SCIBW . 3/8-16 X 2.,
Link Bar, L.H. Threads.......c.ooiiviiieie e
Link Bar, L.H. Threads.........cooeuiiiiieeee e
BUSHING ..o
E-RiNG. ..o ETWS...ooeeieeeeee.
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Motor and Trunnion Assembly
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